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 SOMSUKH POLYMERS 
 35 SATYAM INDUSTRIAL ESTATE, ARANDWANA KARVE ROAD 
 PUNE-411038 
 INDIA 

 CONTACT PERSON   : Mr. ASHIV DATTA 

 
 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :  
 SAMPLE DESCRIPTION STICK-TACK-GENERAL 

 ORDER NUMBER 127 

 STYLE NO. PURPOSE REMOVABLE & REUSABLE ADHESIVE 

 REFERENCE NO. 010 

 COUNTRY OF ORIGIN INDIA 

 SAMPLE RECEIVING DATE 10/11/2011 

 TEST PERFORMING DATE  11/11/2011 TO 15/11/2011 
 

TEST REQUESTED  CONCLUSION 
 

 

 
MIGRATION OF CERTAIN ELEMENTS 
(EN 71 Part 3:1994 + A1:2000 / AC:2002) 
 

 
PASS 

 

 
 
_____________________________________________________________________________________________________________ 
  
 
      Per Pro SGS India Pvt. Ltd. 
 

     
         

     N.C.Manna 

     Asst. Manager 
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                            MIGRATION OF CERTAIN ELEMENTS 
                            Method: EN 71 Part 3 :1994 + A1:2000 / AC:2002 – Analysis was performed by ICP-OES 
  

Results (ppm) S.No ELEMENT 

1 

DETECTION 
LIMIT 

REQUIRED LIMIT  

1 Soluble Arsenic(As) ND 5  ppm <25 ppm 
2 Soluble Mercury(Hg) ND 5  ppm <60 ppm 
3 Soluble Selenium(Se) ND 10  ppm <500 ppm 
4 Soluble Chromium(Cr) ND 5  ppm <60 ppm 
5 Soluble Antimony(Sb) ND 5  ppm <60 ppm 
6 Soluble Cadmium(Cd) ND 5  ppm <75 ppm 
7 Soluble Lead(Pb) ND 5  ppm <90 ppm 

8 Soluble Barium(Ba) ND 10  ppm <1000 ppm 

CONCLUSION PASS -- -- 

         
                            Sample description: 1. Stick-Tack (Synthetic Rubber). 

 
 
                    Note:  

1) ND = Not Detected.  
2) ppm= parts per million 
3) Testing has been performed as per client’s request. 
 
 

 
Sample as Received     
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****End of Report**** 


